TROY PRODUCTS At 2020

INSTALLATION INSTRUCTIONS Revision 0

A division of Troy Sheet Metal Works, Inc.
1024 South Vail Avenue, Montebello, CA 90640
www. troyproducts.com 800 700-8769

N
@1
Part No: SB-UV20-BKT Vehicle: Ford PIUV =

Description:  SB Brackets Model year: 2020

(NOTE: Open box and ensure all parts and hardware are included. Check against the Bill of Materials.)

) Remove O.E.M. Deck Cover:
1.) Remove the rear section of the cargo deck cover
2.) Remove (2) O.E.M.T55 Torx bolts (these will not be reused) and remove front section of cargo deck

Il.) Trim Rear Cargo Foam :

3.) The cargo foam must be left in place per O.E.M. safety mandates. However, the cargo area foam must have
(2) 2” X 9” pieces cut-out and removed to allow installation of the Driver and Passenger side SB Brackets.

SB-UV20-BKT



lll.) Trim and Drill Rear Deck Cover:
4.) Rear deck cover must be trimmed and drilled for installation of Elevated Box mount. (See picture below).
The two mounting holes on the front section of the cargo deck cover must be drilled to a diameter of
13/16” to allow clearance for the spacers to be installed in a later step.

2 Y
Fecit oo

IV.) Installation of SB Brackets
5.) Remove the (4) M12 O.E.M. bolts from the reinforcement frame using an 18mm socket. Do not discard
these, they will be used later.
6.) Re-install the front section of the cargo deck cover and install the (2) spacers provided in the front cargo

deck cove
\
(

7.) Install SB side brackets utilizing the (4) O.E.M. M12 bolts previously removed and install the center bracket
utilizing the (2) M10 X 60mm hex head bolts and washers. Tighten all bolts at this time. Re-install rear cargo
deck cover.

SB-UV20-BKT



(Finished Installation shown above with Troy Products Eco-Line Boxes)

Your installation is now complete. If you have any questions or suggestions for adding additional instructions, please call
Customer Service at (800) 700-8769.

SB-UV20-BKT



Y

148-02AN-4S q
speAoRIg gs
AN P04 020C

Ra.eamé%ﬁﬁs.if
STWAAY T8, YHTOS 4701 ikt

ST OS

whIT W

Javn ELAL]

BTV b
vo

2dav T
444% 24
Al AT

Amvan

< ¥

ORIV 41934 1Ch Q0 LI LIPS
A T SA0M VAN LM ATL
104 TEANAS 1AM I NOA4N
Agdu J10MM ¥ 5V 30 13¥4 A ATUINOOSUS
AAY. T FM0M | VUM LLAS ADY
10 4)014084105 I A7 AMYI D
4 M A WIAINI AT ADLY M30A1Ids

X TPLMIOLINGD O T A T114034

VR A

17000¥ H I
MIOIIVH O
Lol TATYAHAYINDAY
SIvADuO v

BEELAL L)

51404 Al I3V S40ISHIMI0

(03410345 33w IMIOSTIND

J3A0YddY E IR

NOWLdIYD$3d

[ 3y | 3anoz

SHOIA3Y

4

s 9 £

z 1eondsnd g ods#-93-INW-0ZAN-dD 4

L $33214q juociy PQi#-149-02A0-93 €

l 13yoniqg spisiebussspd ds#-148-0zAN0-98 z

| 1230RIq BPISIBANG Ps#-148-02AN-98 l
“ALD NOIdI¥S$3d d3FWNN 1dvd “ON W3l

SB-UV20-BKT



Bill of Materials

Part # Description Qty. Picture
SB-UV20-BKT-#sd Driver Side Bracket 1
SB-UV20-BKT-#sp Passenger Side Bracket 1
SB-UV20-BKT-#fbkt Front Bracket 1
CP-UV20-MNT-EB-#spc Spacer 2
1-FST-09-M1012 M10 X 1.5 X 60mm L 2
1-FST-50-11208 M10 Black Flat Washer 2

SB-UV20-BKT




